
      
 

  

State of Ohio 
Environmental Protection Agency 

Division of Surface Water 
 

Biological and Water Quality 
Study of the upper Mahoning 
River and Selected Tributaries 
2006  
 
Watershed Assessment Units 05030103 010, 020, 
030, and 040.  
 
Columbiana, Mahoning, Portage, Stark and 
Trumbull Counties 

 
OHIO EPA Technical Report EAS/2008-10-8 
 
December 18, 2008 
 
Ted Strickland, Governor, State of Ohio 
Chris Korleski, Director 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 

 
 
 

Biological and Water Quality Study 
of the upper Mahoning River and  

Selected Tributaries 
2006 

 
 
 
 

Columbiana, Mahoning, Portage, Stark and Trumbull Counties, OH 
[...]
impairment in rivers and streams is straightforward - the numerical biological 
criteria are used to judge aquatic life use attainment and impairment (partial and 
non-attainment).  The rationale for using the biological criteria, within a weight of 
evidence framework, has been extensively discussed elsewhere (Karr et al. 
1986; Karr 1991; Ohio EPA 1987a,b; Yoder 1989; Miner and Borton 1991; Yoder 
1991; Yoder 1995).  Describing the causes and sources associated with 
observed impairments relies on an interpretation of multiple lines of evidence 
including water chemistry data, sediment data, habitat data, effluent data, land 
use data, and biological results (Yoder and Rankin 1995).  Thus the assignment 
of principal causes and sources of impairment in this report represent the 
association of impairments (based on response indicators) with stressor and 
exposure indicators. The reliability of the identification of probable causes and 
sources is increased where many such prior associations have been identified, or 
have been experimentally or statistically linked together.  The ultimate measure 
of success in water resource management is the restoration of lost or damaged 
ecosystem attributes including aquatic community structure and function.  While 
there have been criticisms of misapplying the metaphor of ecosystem “health” 
compared to human patient “health” (Suter 1993), in this document we are 
referring to the process for evaluating biological integrity and causes or sources 
associated with observed impairments, not whether human health and 
ecosystem health are analogous concepts. 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 69

WATERSHED ASSESSMENT UNIT REPORTS 
 
Mahoning River Headwaters WAU 
The Mahoning River flows through the agricultural lands of the southeastern 
portion of the headwaters of the Mahoning River WAU before entering the 
developed urban landscape of Alliance (Figure 13).  The dominant agricultural 
land use (51%) has resulted in siltation and nutrient enrichment in tributaries 
such as Little Beech Creek, Beech Creek, tributary to Mahoning River at RM 
98.71, tributary to Mahoning River at RM 97.11, tributary to Mahoning River at 
RM 91.21, and Naylor Ditch (Table 14).  The urbanized landscape of Alliance 
contributed to the severe sedimentation within the Mahoning River near RM 
84.99, while just upstream the river was in non-attainment of WWH criteria due to 
impounded conditions from the local dam.   
 

 
Figure 13.  Attainment status and land use coverage of the headwaters of the Mahoning River 
WAU, 2006. 

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 70

Table 14.  Aquatic life use attainment status for stations sampled in the headwaters of the Mahoning River WAU based on data collected June-
October 2006.  The Index of Biotic Integrity (IBI), Modified Index of well being (MIwb), and Invertebrate Community Index (ICI) are scores based 
on the performance of the biotic community.  The Qualitative Habitat Evaluation Index (QHEI) is a measure of the ability of the physical habitat to 
support a biotic community. 

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

HUC 12 – 050301030101 Beaver Run-Mahoning River 

Mahoning River  EOLP Ecoregion - WWH Existing, CWH Recommended 
N01K28 (102.24)H 50 N/A VG  62.0 FULL   
N01S14 (100.57) H 36NS N/A E  74.5 FULL   
    EOLP Ecoregion - WWH Existing  
N01K26 (97.69) H 41 N/A 52 75.5 FULL   
Tributary to Mahoning River (RM 98.71) EOLP Ecoregion - WWH Recommended  
N01K27 (4.59) H 34* N/A G 62.0 PARTIAL  Siltation 

Nutrient/eutrophication   
biological indicators 

Agriculture 

Beaver Run EOLP Ecoregion - WWH Existing  
N01K24 (1.19) H 38NS N/A F* 70.5 PARTIAL Nutrient/eutrophication 

biological indicators 
Siltation 

Unknown  
Loss of riparian habitat 

HUC 12– 050301030102 Beech Creek 

Beech Creek EOLP Ecoregion - WWH Existing  
N01K16 (10.50) H 32* N/A F* 31.0 NON Siltation 

Direct habitat alteration 
Agriculture 
Channelization 

N01K15 (8.34) H 38NS N/A MG NS 65.0 FULL   
N01K14 (3.54) H 42 N/A G 60.5 FULL   



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 71

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

Little Beech Creek EOLP Ecoregion - WWH Existing  
N01K13 (1.83) H 32* N/A F* 39.5 NON Siltation 

Nutrient/eutrophication 
biological indicators 

Agriculture 
Unrestricted cattle access 

HUC 12 – 050301030103 Fish Creek – Mahoning River 

Mahoning River  EOLP Ecoregion - WWH Existing 
N01S01 (93.23)W 38 7.4NS MG NS 59.0 FULL   
N01K19 (91.11) W 34NS 5.3* MG NS 33.0 NON Siltation 

Alteration in stream- 
side vegetative cover 

Agriculture 
Loss of riparian habitat 

200349 (89.4) N/A N/A 46 N/A (FULL)   
602420 (85.51)B 30* 8.0* 12* 55.0 NON Flow regime alteration Dam pool 
N01S12 (84.99) W 38 8.5 LF* 60.5 PARTIAL Sedimentation Municipal (urbanized high 

density area), historical 
industrial? 

Tributary to Mahoning River (RM 97.11) EOLP Ecoregion - WWH Recommended  
N01K25 (1.15) N/A N/A LF* N/A N/A Siltation 

Nutrient/eutrophication 
biological indicators 

Agriculture: Horse farm 
upstream 

Naylor Ditch EOLP Ecoregion - WWH Recommended  
N01K23 (3.63) H 34* N/A F* 39.0 NON Nutrient/eutrophication 

biological indicators 
Direct habitat alteration 

Municipal (urbanized high 
density area) 
Channelization 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 72

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

N01K22 (1.35) H 20* N/A P* 45.5 NON Nutrient/eutrophication 
biological indicators 
Past fish kill 

Agriculture 

Trib. to Mahoning R. (RM 91.21) EOLP Ecoregion - WWH Recommended  
N01K20(2.39) H 28* N/A P* 54.0 NON Nutrient/eutrophication 

biological indicators 
Agriculture 
Municipal point source 
discharge (Beloit WWTP) 

Fish Creek EOLP Ecoregion - WWH Existing  
N01S05 (3.56) H 20* N/A P* 47.0 NON Nutrient/eutrophication 

biological indicators 
Direct habitat alteration 

Municipal point source 
discharge (Sebring WWTP 
discharge via Sulphur 
Ditch) 
Channelization 

N01K18 (2.00) H 24* N/A F* 56.5 NON Siltation 
Nutrient/eutrophication 
biological indicators 

Municipal point source 
discharge (Sebring 
WWTP) 

N01K17 (0.36) H 24* N/A P* 42.5 NON Siltation Swamp stream (low-
gradient) 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 73

Ecoregion Biocriteria: Erie-Ontario Lake Plain 
 IBI MIwb ICI 

Site Type WWH EWH MWH WWH EWH MWH WWH EWH MWH 

Headwaters 40 50 24    34 46 22 

Wading 38 50 24 7.9 9.4 6.2 34 46 22 

Boat 40 48 24 8.7 9.6 6.6 34 46 22 

 
H - Headwater electrofishing site. 
W - Wading electrofishing site. 
B - Boat electrofishing site. 
a - MIwb is not applicable to headwater streams with drainage areas < 20 mi2. 
b - A narrative evaluation of the qualitative sample based on attributes such as EPT taxa richness, number of sensitive 
taxa, and community composition was used when quantitative data was not available or considered unreliable.  VP=Very 
Poor, P=Poor, LF=Low Fair, F=Fair, MG=Marginally Good, G=Good, VG=Very Good, E=Exceptional 
c - Attainment status is given for both existing and proposed use designations. 
ns - Nonsignificant departure from biocriteria (<4 IBI or ICI units, or <0.5 MIwb units). 
* - Indicates significant departure from applicable biocriteria (>4 IBI or ICI units, or >0.5 MIwb units).  Underlined scores 
are in the Poor or Very Poor range.  



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 74

Point Source Dischargers 
Village of Beloit WWTP 3PB00005 (RM 91.21 Tributary to Mahoning River) 
Treatment processes include bar screen, comminutor, scum removal, flow 
equalization, extended aeration/activated sludge, Aero-mod clarifier, ultraviolet 
disinfection. The design flow is 0.190 mgd.  The plant was last modified in 1983 
from the original 1960 design.  Current monthly NPDES permit limits are cBOD5 
(25 mg/l; 18.0 kg/day); TSS summer (20 mg/l; 14.0 kg/day)—TSS winter (30 
mg/l; 22 kg/day); and summer ammonia-N (4.9 mg/l; 3.5 kg/day).  The WWTP 
does not treat to remove phosphorus.  The effluent discharge is to a small 
tributary (RM 3.25) that enters the RM 91.21 tributary of the Mahoning River. 
  
A compliance inspection letter dated September 21, 2006 indicated that the plant 
was in general compliance with its NPDES permit.  No violations of the permit 
were identified for the July 2005 through July 2006 time period.  However, 
periodic bypasses of the secondary treatment process from the equalization tank 
were noted.  WWTP bypasses reported during the time period of the Upper 
Mahoning River survey were 05/17/2006 and 07/05/2006.  A pump station at 5th 
Street has a periodic overflow.  This overflow is located upstream from the 
WWTP discharge.  Effluent flow and concentrations of select parameters have 
been constant for the 1999 to 2007 period of record (Figure 14).  Sewage sludge 
has been historically noted to be present in downstream waters during 
compliance inspections.  The results of the biological survey indicated very poor 
biological communities downstream from the Beloit WWTP discharge.  Dissolved 
oxygen was depressed and nutrients (nitrates and phosphorus) were elevated.    
 
Mahoning County Damascus WWTP 3PA00037 (Tributary to Naylor Ditch) 
This plant is operated by the Mahoning County Engineers office.  It was put on 
line in 2001 to replace 146 failing home sewage treatment systems identified by 
the Mahoning County Health Department within the village of Damascus.  The 
WWTP discharge is to an unnamed tributary of Naylor Ditch.  Treatment 
processes include equalization tank, extended aeration, fixed media clarifiers, 
slow sand filters, and ultra-violet disinfection.  The design flow is 0.080 mgd.  
Current monthly NPDES permit limits are cBOD5 (10 mg/l; 3.0 kg/day); TSS (12 
mg/l; 3.6 kg/day); and summer ammonia-N (1.0 mg/l; 0.3 kg/day).   
  
A compliance inspection report dated March 9, 2006 indicated that the plant was 
in general compliance with its NPDES permit.  It was noted that the clarifiers 
were in need of cleaning and the sand filters were not draining as expected.  
Effluent flow and concentration of select chemical parameters has gradually 
increased from 2002 to 2007 (Figure 15).  Biological communities were in non-
attainment of biological criteria in Naylor Ditch downstream from the WWTP 
discharge, and upstream from Westville Lake. 
 
Village of Sebring WWTP 3PC00011 (Sulphur Ditch to Fish Creek) 
Treatment processes include bar screen, comminutor, aerated grit chamber, 
oxidation ditch, final clarifier, extended aeration treatment, clarifiers, equalization 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 75

basin, and ultraviolet disinfection.  The design flow is 1.500 mgd.  The discharge 
is to an unnamed tributary of Sulphur Ditch.  Current monthly NPDES permit 
limits are cBOD5 (10 mg/l; 56.7 kg/day); TSS (12 mg/l; 68.1 kg/day); summer 
ammonia-N (1.5 mg/l; 8.5 kg/day); winter ammonia (8.6 mg/l; 48.9 kg/day).  The 
plant does not treat to remove phosphorus.  NPDES permit violations were 
identified for zinc (n=2) and copper (n=2) for the time period of July 2005 to May 
2006.  Copper was identified as a potential stressor on biology in the segment of 
the Mahoning River downstream from Fish Creek.   
 
A compliance inspection report dated June 23, 2006 indicated that the plant was 
in general compliance with its NPDES permit.  The WWTP has both a headwork 
bypass and an EQ basin bypass which are activated during rain events.  The 
headwork bypass is to be eliminated, and the frequency of discharge from the 
EQ bypass reduced, with construction of a new EQ basin to be completed by 
January 2010.  Sand filters and phosphorus removal are scheduled for the next 
permit renewal.  Effluent flows and concentration of select chemical parameters 
have been relatively constant for the 2000 to 2007 period of record (Figure 16). 
 
 Alliance WWTP 3PD00000 (Beech Creek to Mahoning River to Berlin Reservoir) 
The Alliance WWTP is a major waste water treatment plant with design flow of 
7.500 mgd.  Treatment processes include influent screening, grit removal, flow 
equalization, extended aeration, clarification, and chlorination plus dechlorination.  
The effluent discharges to the mouth of Beech Creek, just upstream from where 
it enters the Mahoning River within the impounded area of the Berlin Reservoir 
dam.  Due to the lake-like nature of the receiving water, no biological survey was 
conducted in the vicinity of the Alliance WWTP discharge.  Current monthly 
NPDES permit limits are cBOD5 (10 mg/l; 284 kg/day); TSS (20 mg/l; 568 
kg/day); summer ammonia-N (2.0 mg/l; 56.8 kg/day); and total phosphorus (1.0 
mg/l; 28.4 kg/day).   
  
In a final Consent Order from December 2004 the city agreed to address the 
elimination of bypasses of raw influent and from the EQ basin.  A compliance 
inspection report dated April 19, 2006 indicated that the plant was producing 
what appeared to be a satisfactory quality effluent.  A review of effluent data 
submitted for the period January 2004 through February 2006 showed NPDES 
permit violations for phosphorus (one in 2004, one in 2005) and chlorine (one in 
2004).  Effluent flow has remained relatively constant from 2000 to 2007, 
however, spikes of ammonia-N and total suspended solids were recorded from 
2006 through 2007 (Figure 17).   



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 76

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 77

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 78

 
 
 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 79

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 80

Recreation Use 
Four of seven (57%) sampling locations along the mainstem of the Mahoning 
River within this WAU showed non-attainment of the PCR use.  Three of fourteen 
(21%) samples collected from select tributaries were in non-attainment of PCR 
use (Appendix Table 4).   
  
Tributary streams with elevated bacteria in this WAU were within a small 
geographic area: (1) RMs 2.00 and 3.56 along Fish Creek, and (2) at the mouth 
of Sulphur Ditch, a headwater tributary of Fish Creek, downstream from the  
Sebring WWTP discharge.  Although the Sebring WWTP is an obvious potential 
source of bacteria to these sample locations, samples collected from the WWTP 
effluent on the same day that bacteria counts were elevated in both Sulphur 
Ditch and Fish Creek showed very low levels of fecal coliform in the WWTP 
effluent.  It is possible that there is a source of bacteria not related to activities at 
the Sebring WWTP.  It is recommended that additional bacteria samples be 
collected to determine background loadings in the upper Fish Creek watershed 
area.   
  
No violations of PCR criteria were recorded from two sample locations along 
Naylor Ditch, upstream and downstream from the unsewered Westville Lake 
area.  The Mahoning County Damascus WWTP discharges to a tributary of 
Naylor Ditch upstream from Westville Lake.  No water quality samples were 
collected from Westville Lake during the 2006 survey, although fish kills have 
been previously reported.  Observations during the summer of 2007 indicate that 

Westville Lake 
does not overflow 
at times in the 
summer (Figure 
18).  This can 
stress fish and 
lead to fish kills 
downstream from 
the lake due to 
reduced flows and 
subsequent low 
dissolved oxygen 
concentrations.   
  
 
 
 
 

Figure 18.  Overflow structure for Westville Lake showing zero discharge conditions on July 3, 
2007 (photo by Chris Hunt, Ohio EPA). 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 81

Chemical Water Quality 
Grab water samples were collected at twelve sampling locations within this WAU 
[...]
Table 18.  Summary of macroinvertebrate data collected from artificial substrates (quantitative sampling) and natural substrates (qualitative 
sampling) in the Deer Creek-Mahoning River watershed (WAU 05030103 02), June to September, 2006. 

  
Stream 

RMa 
Dr. Ar. 

(sq. mi.) 
Data 

Codes 
Qual. 
Taxa 

EPT 
Ql. / Total

Sensitive Taxa
Ql. / Total 

Density 
Ql. / Qt. 

CW 
Taxa

Predominant Organisms on the Natural Substrates 
With Tolerance Ranges in Parentheses 

 
ICI 

Narrative 
Evaluation 

HUC 12 - 05030103 02 01 
Deer Creek  

10.87 3.5 -- 31 3 4 M 0 Scuds (F) -- Poor  
4.48 27.9 10,13 19 6/6 2/3 M/8247 0 Blackflies (F), net-spinning caddisflies (F) 32 Marg. Good
2.90 30.1 -- 34 7/8 7/13 M/2633 0 Blackflies (F), Rheotanytarsus sp. midges (MI) 36 Good 

HUC 12 - 05030103 02 02 
Willow Creek  

8.13 3.5 -- 29 5 3 H 0 Scuds (F), pouch snails (F) -- Low Fair 
3.74 7.2 -- 31 11 9 M 1 Minnow and flathead mayflies (F) -- Marg. Good

HUC 12 - 05030103 02 03 
Mill Creek 

6.28 9.9 -- 30 4 3 M-L 0 Red midges (F) -- Low Fair 

3.64 19.1 15 40 13/16 12/23 M/417 1 Snail case caddisflies (MI), prong-gill mayflies 
(MI), net-spinning caddisflies (F-MI) 46 Exceptional

Garfield Ditch  
0.66 4.0 -- 25 2 1 H 0 Scuds (F-MT) -- Poor 

Unnamed Tributary to Mill Creek at RM 3.67  
1.10 3.7 9 23 5 3 M 0 Beetles (F-T) -- Low Fair 

Turkey Broth Creek  
3.36 4.9 -- 26 3 1 L 0 Midges (MI-T), sowbugs (MT) -- Poor 

HUC 12 - 05030103 02 04 
Island Creek  



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 127

Stream 
RMa 

Dr. Ar. 
(sq. mi.) 

Data 
Codes 

Qual. 
Taxa 

EPT 
Ql. / Total

Sensitive Taxa
Ql. / Total 

Density 
Ql. / Qt. 

CW 
Taxa

Predominant Organisms on the Natural Substrates 
With Tolerance Ranges in Parentheses 

 
ICI 

Narrative 
Evaluation 

2.65 4.2 -- 38 4 1 L 0 Scuds (F), midges (F-T) -- Poor 
 
RM: River Mile. 
Dr. Ar.: Drainage Area 
Data Codes: 8=Non-Detectable Current, 9=Intermittent or Near-Intermittent Conditions, 12=Suspected High Water 

Influence/Disturbance, 13=Suspected Disturbance by Vandalism, 15=Current >0.0 fps but <0.3 fps, 29=Primary Headwater 
Habitat Stream. 

Ql.: Qualitative sample collected from the natural substrates. 
Sensitive Taxa: Taxa listed on the Ohio EPA Macroinvertebrate Taxa List as MI (moderately intolerant) or I (intolerant). 
Qt.: Quantitative sample collected on Hester-Dendy artificial substrates, density is expressed in organisms per square foot. 
Qualitative sample relative density:  L=Low, M=Moderate, H=High. 
CW: Coolwater/Cold water. 
Tolerance Categories:  VT=Very Tolerant, T=Tolerant, MT=Moderately Tolerant, F=Facultative, MI=Moderately Intolerant, 
I=Intolerant 
a – The RM indicated may differ slightly from the RM located in the Attainment Tables throughout this document.  The 
RMs in this table are the Absolute Location Points (ALPs) which are the actual location where the data was collected. 
Each RM included in the Attainment Tables represents a Point of Record (POR) which is defined as a sampling station 
whereby ALPs representing the station may be linked. 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 128

West Branch WAU 
The Mahoning River forms Lake Milton in the eastern portion of the West Branch 
Mahoning River WAU, while the West Branch Mahoning River is impounded to 
form Michael J. Kirwan Reservoir in the western portion of the basin (Figure 31).  
Not surprisingly, the biological communities of these streams are negatively 
influenced by the dams.  Tributary streams are impaired mostly from siltation and 
direct habitat alterations as a result of agricultural activities or urbanization 
influences. 

 
Figure 31.  Land use and attainment status of sampling locations within West Branch Mahoning 
River subwatershed. 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 129

Table 19.  Aquatic life use attainment status for stations sampled in the West Branch Mahoning River WAU based on data collected June-October 
2006.  The Index of Biotic Integrity (IBI), Modified Index of well being (MIwb), and Invertebrate Community Index (ICI) are scores based on the 
performance of the biotic community.  The Qualitative Habitat Evaluation Index (QHEI) is a measure of the ability of the physical habitat to support 
a biotic community. 

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

HUC 12 – 050301030301 Kale Creek 
Kale Creek EOLP Ecoregion - WWH Existing  
3000150 (13.57) N/A N/A G N/A N/A   
N02K32 (13.08) H 32* N/A F* 51.0 NON Alterations in stream 

side vegetative cover 
Siltation 

Upstream agriculture 
Loss of riparian habitat 

N02W09 (11.27) H 26* N/A F* 54.0 NON Siltation 
Low dissolved oxygen 

Unknown 
Failing septic? 

N02W08 (6.05) H 32* N/A MG NS 51.0 PARTIAL Natural conditions (flow 
and habitat) 

Natural sources 
(impounded by beaver 
dam and log jam) 

N02W07 (3.38) W 29* 7.3 42 65.0 PARTIAL Low dissolved oxygen 
Turbidity 

Agriculture 

Trib to Kale Creek at RM 5.29 EOLP Ecoregion - WWH Recommended  
N02K31 (1.08) H 34* N/A G 56.5 PARTIAL Siltation Stream bank 

destabilization  
Bank erosion (natural?) 

HUC 12 – 050301030302 Headwaters West Branch Mahoning River 
West Branch Mahoning River EOLP Ecoregion - WWH Existing  
N02K28 (27.92) H 48 N/A MG NS 64.5 FULL   
N02K27 (24.35) H 48 N/A E 72.0 FULL   



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 130

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

300022 (20.94) W 49 9.3 52 82.0 FULL   
Harmon Brook EOLP Ecoregion - WWH Existing  
N02K26 (0.49) H 54 N/A LF* 77.0 PARTIAL Siltation 

Organic enrichment 
(sewage) biological 
indicators 
Nutrient/eutrophication 
biological indicators 

Agriculture 
On-site treatment systems 
(septic systems and similar 
decentralized systems) 
Upstream impoundments 

HUC 12 – 050301030303 Barrel Run 
Barrel Run EOLP Ecoregion - WWH Existing  
N02K24 (5.31) H 28* N/A MG NS 67.5 PARTIAL Flow regime alteration Small dam encountered ½ 

way through zone 
N02K23 (3.65) H 44 N/A G 61.5 FULL   
HUC 12 - 050301030304 
Hinkley Creek EOLP Ecoregion - WWH Existing  
N02K22 (0.70) H 48 N/A E 60.5 FULL   
Silver Creek (Trib to W. Branch) EOLP Ecoregion - WWH Existing  
N02K21 (3.46) H 48 N/A G 67.0 FULL   
N02K20 (1.83) H 42 N/A G 68.0 FULL   
HUC 12 - 050301030305 Town of Newton Falls – West Branch Mahoning River 
West Branch Mahoning River EOLP Ecoregion - WWH Existing  
300056 (11.39) W 44 7.4NS 22* 76.0 PARTIAL Flow regime alteration Influenced by upstream 

dam release 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 131

Station (River 
Mile) IBI MIwba ICIb QHEI 

Attainment 
Statusc Causes Sources 

N02K15 (3.15)B 29* 6.6* 10* 34.5 NON Flow regime alteration Dam 
N02P12 (0.36) B 46 8.3 42 78.5 FULL   
Trib to a Trib to West Branch Mahoning 
River at RM 9.63/0.74 

EOLP Ecoregion - WWH Existing  

N02K17 (0.60) H 33* N/A 46 40.5 PARTIAL Direct habitat alteration Channelization 
Trib to West Branch Mahoning River at 
RM 8.28 

EOLP Ecoregion – WWH Recommended  

N02K16 (0.27) H 32* N/A MGNS 42.5 PARTIAL Siltation 
Flow regime alteration 

Influenced by  dam 
releases from West Branch 
Mahoning River 

Trib to West Branch Mahoning River at 
RM .01 

EOLP Ecoregion - WWH Existing  

N02K14 (2.10) H 28* N/A F* 67.5 NON Siltation Storm water from road 
HUC 12 - 050301030306 Charley Run Creek – Mahoning River 
Mahoning River EOLP Ecoregion - WWH Existing 
N01S11 (70.75) B 30* 8.7 30NS 78.5 PARTIAL Flow regime alteration Influenced by 

upstream/downstream 
dam releases 

602310 (62.68) B 28* 9.4 34 80.5 PARTIAL Flow regime alteration Upstream impoundment 
N02K30 (58.13) B 33* 7.4* LF* 41.5 NON Flow regime alteration Newton Falls Dam 

backwater; Newton Falls 
PWS intake 

N02S12 (56.53) B 45 9.5 26* 60.5 PARTIAL Flow regime alteration Downstream Newton Falls 
Dam 

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 132

Ecoregion Biocriteria: Erie Ontario Lake Plain 
 IBI MIwb ICI 

Site Type WWH EWH MWH WWH EWH MWH WWH EWH MWH 

Headwaters 40 50 24    34 46 22 

Wading 38 50 24 7.9 9.4 6.2 34 46 22 

Boat 40 48 24 8.7 9.6 6.6 34 46 22 

 
H - Headwater electrofishing site. 
W - Wading electrofishing site. 
B - Boat electrofishing site. 
a - MIwb is not applicable to headwater streams with drainage areas < 20 mi2. 
b - A narrative evaluation of the qualitative sample based on attributes such as EPT taxa richness, number of sensitive 
taxa, and community composition was used when quantitative data were not available or considered unreliable.  VP=Very 
Poor, P=Poor, LF=Low Fair, F=Fair, MG=Marginally Good, G=Good, VG=Very Good, E=Exceptional 
c - Attainment status is given for both existing and proposed use designations. 
ns - Nonsignificant departure from biocriteria (<4 IBI or ICI units, or <0.5 MIwb units). 
* - Indicates significant departure from applicable biocriteria (>4 IBI or ICI units, or >0.5 MIwb units).  Underlined scores 
are in the Poor or Very Poor range.  



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 133

Point Source Dischargers 
Mahoning County Craig Beach WWTP 3PH00030 (Mahoning River mainstem) 
This plant is operated by the Mahoning County Engineers office.  The discharge 
is direct to the Mahoning River downstream from the Lake Milton dam.  
Treatment processes include bar screens, grit channel, extended 
aeration/oxidation ditch, clarifiers, and chlorine disinfection with dechlorination. 
The plant does not treat to remove phosphorus.  Current monthly NPDES permit 
limits are cBOD5 (25 mg/l; 95.0 kg/day); TSS (30 mg/l; 114 kg/day). The WWTP 
is not limited for summer ammonia-N, however, twice weekly ammonia-N 
samples are required for compliance monitoring. 
 
A compliance inspection report dated December 12, 2006 indicated that the plant 
was in general compliance with its NPDES permit.  No violations of the NPDES 
permit were identified for the October 2005 through October 2006 period of 
record.  Effluent flows and concentration of select chemical parameters have 
decreased over the 1995 to 2007 period of record (Figure 32). 
 
Newton Falls WWTP 3PD00015 (Mahoning River mainstem) 
Newton Falls WWTP was originally constructed in 1959.  It was modified in 1986 
to include manual screening, aerated grit removal, primary settling, rotating 
biological contractors (RBCs), final settling, and chlorination.  The design flow is 
0.500 mgd.  The sewerage system in 1994 contained 28 CSOs and two points of 
overflow at the WWTP: locations 039 (influent bypass) and 040 (secondary 
clarifier bypass).  From September 1995 to 2006 there were 182 bypass events 
at outfall 039 and 199 at outfall 040.  Information on bypasses from 2005 to 2007 
is given in Figure 33.  During the 2006 and 2007 Upper Mahoning River basin 
survey there were 25 active CSOs and the two WWTP bypasses (see Figure 34, 
Table 20).  There was no treatment to remove ammonia-N at the time of the 
2006 survey.   As shown in Figure 35, the average flow of the WWTP has 
consistently been over the 0.5 mgd design flow for many years.   
  
During the survey of the Upper Mahoning River the Newton Falls WWTP was 
under construction to upgrade treatment processes to add ammonia treatment, 
expand design flow to 1.5 mgd to address CSO removal projects, and 
construction of a flow EQ basin to eliminate the two WWTP bypasses (outfalls 
039 & 040).  For the 2005 permit renewal process, the WWTP was given NPDES 
effluent limits (ammonia-N monthly limit-7 mg/l, 34 kg/d).  Other NPDES permit 
limits are (TSS monthly 18 mg/l, 102 kg/d; cBOD5 (15 mg/l; 85 kg/day).  The 
upgraded plant will not treat to remove phosphorus.   The upgraded Newton Falls 
WWTP went on line in September 2007.  This was after the Upper Mahoning 
River survey was conducted. The city is moving forward on a long term control 
plan to address the many CSOs present in their sewerage system.     



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 134

Figure 32.  Annual flows, ammonia, carbonaceous biochemical oxygen demand 
(CBOD), total suspended solids, and nitrite plus nitrate loadings for the Mahoning Co. 
Craig Beech WWTP treated effluent 1995-2007.  NPDES Permit #3PH00030. 

 
 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 135

 

Figure 33.  Combined Sewer Overflow (CSO) information for Newton Falls WWTP 
(NPDES Permit #3PD00015.  Information based on data in Ohio EPA database for the 
time period 1999-2007. 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 136

Table 20.  Location of CSOs and WWTP plant bypasses for Newton Falls WWTP at the time of the 2006-2007 Upper Mahoning River survey. 

____________________________________________________________________________________________ 
Station Number     Description       Receiving Stream   Lat./Long. 
========================================================================================= 
  
3PD00015003 River Street @ Church St.  E. Branch Mahoning River         (41 11 07 / 80 58 50) 
3PD00015004   Church St. by Gas Meter Station     E. Branch Mahoning River         (41 11 08 / 80 58 49) 
3PD00015007      River St @ Broad (N. of Bridge)       E. Branch Mahoning River   (41 11 14 / 80 58 47) 
3PD00015008      River St @ Broad (S. of Bridge)       E. Branch Mahoning River   (41 11 12 / 80 58 50)  
3PD00015009      River St @ Bridge (N. of Bridge)       E. Branch Mahoning River       (41 11 20 / 80 58 44)  
3PD00015010      River St @ Bridge (S. of Bridge)       E. Branch Mahoning River         (41 11 18 / 80 58 44) 
3PD00015011      River St @ Jay St.      E. Branch Mahoning River         (41 11 22 / 80 58 44) 
3PD00015012      River St @ Jay St.                           E. Branch Mahoning River           (41 11 21 / 80 58 42)  
3PD00015013      River St @ Jay St.                            E. Branch Mahoning River            (41 11 20 / 80 58 42) 
3PD00015014      High St @ Division St.                      E. Branch Mahoning River          (41 11 34 / 80 58 40) 
3PD00015017      Between M Court & Milton Blvd        E. Branch Mahoning River          (41 10 55 / 80 58 36) 
3PD00015018      Between S Court & Milton Blvd         E. Branch Mahoning River          (41 10 50 / 80 58 33) 
3PD00015019      Superior St bet. Milton & E. Br.        E. Branch Mahoning River          (41 11 10 / 80 58 48) 
3PD00015020      Broad St (Fair Price Center)             E. Branch Mahoning River          (41 11 12 / 80 58 46) 
3PD00015023      Warren Rd @ Tickner Ave.               E. Branch Mahoning River          (41 11 36 / 80 58 34)  
3PD00015033      Ravenna St. @ Bane Ave.                W. Branch Mahoning River          (41 11 12/ 80 59 25) 
3PD00015034      Ravenna St. @ Church St.               W. Branch Mahoning River          (41 11 15/ 80 59 13) 
3PD00015035      Broad St bet. Canal & W. Br             W. Branch Mahoning River         (41 11 20/ 80 59 02) 
3PD00015037      Newton Falls Pump Station #2         W. Branch Mahoning River         (41 11 44/ 80 58 48) 
3PD00015038      Water St. @ Olive St.                        W. Branch Mahoning River          (41 11 50/ 80 58 44)  
---------------------------------------------------------------------------------------------------------------------------------------------------------- 
3PD00015039      039 Bypass at plant influent                   (Lat: 41W  11'  32"; Long: 80W  58'  40") 
3PD00015040      040 Bypass of Secondary Treatment (after primaries)  (Lat: 41N  11'  31"; Long: 80W  58'  40")  
_____________________________________________________________________________________________ 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 
 

 137

Figure 34.  NPDES bypass information for Newton Falls WWTP (NPDES Permits #3PD00015). 
Information based on data in Ohio EPA database for the time period 2005-2007. 

 



EAS/2008-10-8 2006 Mahoning River Basin TSD December 18, 2008 